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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs |
30.000 MHz 1.000 GHz 1.000 MHz 911.53173 MHz -49.67 dBm -24.67 dB 30.000 MHz 1.000 GHz 1.000 MHz 916.86407 MHz -50.18 dBm
1.000 GHz 2.475 GHz 1.000 MH2 2.15224 GHz -50.02 dBm -25.02 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.15408 GHz -50.36 dBm
2.715 GHz 3.000 GHz 1.000 MHz 2.98839 GHz -49.56 dBm -24.56 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.99850 GHz -49.65 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.83577 GHz -44.56 dBm -19.56 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87627 GHz -44.46 dBm
7.000 GHz 10,000 GHz 1.000 MHz 9.78670 GHz -47.27 dBm -22,27 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.74420 GHz -47.19 dBm
10.000 GHz 14.000 GHz 1.000 MHz 13.78378 GHz -46.04 dBm -21.04 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.80127 GHz -45.96 dBm
14.000 GHz 18.000 GHz 1.000 MHz 15.73653 GHz -42.28 dBm -17.28 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.73703 GHz -42.17 dBm
18.000 GHz 27.000 GHz 1.000 MHz 25.76882 GHz -43.63 dBm -18.62 dB 18.000 GHz 27,000 GHz 1.000 MHz 192.02764 GHz -43,64 dBm

( I J o ( ) J

Date: 6 AUG. 2019 17:29:57 Date: 6 AUG.2018 17:30:52

LTE Band 41/ 10MHz
Lowest Channel / QPSK Lowest Channel / 16QAM

Spectrum
Ref Level 0.00 dBm Offset 9.22 de Mode Auto Sweep Ref Level 0,00 dém Offset 8.22 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
10 d3ne_BRURIONE_LINE_ABS pabe -10 dine_bpuRtous_bine_sne '
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
M -40 dBm M
P — PN
ol
-60 dB -60 dBm
=70 dBm -70 dBm
-80 dBm -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 56008 pts BIEE 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 989.09295 MHz -50.40 dBm -25.40 db 30,000 MHz 1,000 GHz 1.000 MHz 908.62312 MHz -50.21 dBm -25.21 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.11316 GHz -50.31 dBm -25.31 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.12312 GHz -50.52 dBm -25.52 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.98953 GHz -49,48 dBm -24.48 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.99722 GHz -49.65 dBm -24.65 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86827 GHz -44.63 dBm -19.63 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88976 GHz -44.51 dBm -19.51 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.79978 GHz -47.34 dBm -22,34 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.73779 GHz -47.23 dBm -22.23d8
10.000 GHz 14.000 GHz 1.000 MHz 13.73278 GHz -45.78 dBm -20.78 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.76478 GHz -45.70 dBm -20.70 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.73903 GHz -42,39 dBm -17.39 dB 14.000 GHz 18.000 GHz 1.000 MHz 15.74453 GHz -42,30 dBm -17.30 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.51617 GHz -43.51 dBm -18.51 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.92314 GHz -43.71 dBm -18.71 dB
( It ] ( ) ) wa
Date: 8.AUG 2019 17:30.41 Date: 6 AUG.2019 17.40.:36
Sporton International (Kunshan) Inc. Page Number 1 A261 of A289
TEL : +86-512-57900158 Report Issued Date : Sep. 05, 2019
FAX : +86-512-57900958 Report Version : Rev. 01

FCCID : IHDT56YD3



SPORTON LAB.

FCC RF Test Report

Report No. : FG932901-02B

LTE Band 41/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm Offset .22 d8

SGL Count 100/100

Mode Auto Sweep

Spect 1

Ref Level 0.00 dBém
SGL Count 100/100

Offset 8.22 d&

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
_10 AP R REGUE A BE nabe _10 dBTP—p UGS e ABE .
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
-40 dBm
.y A i o
60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
a0 de -an dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz | ||| Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs |
30.000 MHz 1.000 GHz 1.000 MHz 510.07746 MHz -50.08 dBm -25.08 dB 30,000 MHz 1,000 GHz 1.000 MHz 895.53473 MHz -50.24 dBm
1.000 GHz 2,475 GHz 1.000 MHz 2.13823 GHz -50.26 dBm -25.26 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.11169 GHz -50.36 dBm
2,715 GHz 3.000 GHz 1.000 MHz 2.98626 GHz -49.60 dBm -24.60 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.99185 GHz -48.57 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.87277 GHz -44.54 dBm -19.54 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.92376 GHz -44.61 dBm
7.000 GHz 10,000 GHz 1.000 MHz 9.79928 GHz -47.14 dBm -22,14 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.74179 GHz -47.,23 dBm
10.000 GHz 14.000 GHz 1.000 MHz 13.80677 GHz -45.70 dBm -20.70 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.75628 GHz -45.,92 dBm
14.000 GHz 18.000 GHz 1.000 MHz 15.74503 GHz -42.26 dBm -17.26 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.74203 GHz -42.,22 dBm
18.000 GHz 27.000 GHz 1.000 MHz 12.92414 GHz -43,54 dBm -18.54 dBb 18.000 GHz 27,000 GHz 1.000 MHz 12.900864 GHz -43.51 dBm
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Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 938.67816 MHz -50.16 dBm -25.16 dB 30,000 MHz 1,000 GHz 1.000 MHz 912.01642 MHz -50.23 dém -25.23 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.13823 GHz -50.16 dBm -25.16 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.13086 GHz -50.40 dBm -25.40 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.99779 GHz -49,75 dBm -24.75 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.99879 GHz -49.42 dBm -24.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85227 GHz -44,52 dBm -19.52 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85177 GHz -44.51 dBm -19.51 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.73729 GHz -47.12 dBm -22,12 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.75879 GHz =47,17 dBm -22,17 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.77578 GHz -45.92 dBm -20.92 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.81777 GHz -45.97 dBm -20.97 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.71754 GHz -42.27 dBm -17.27 dB 14,000 GHz 18,000 GHz 1.000 MHz 15.72403 GHz -42,33 dBm -17.33 dB
18.000 GHz 27.000 GHz 1.000 MHz 26.10130 GHz -43.70 dBm -18.70 dB 18.000 GHz 27,000 GHz 1.000 MHz 192.90714 GHz -43,55 dBém -18.55 d&
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | AL |
30.000 MHz 1.000 GHz 1.000 MHz 514.44028 MHz -50.26 dbm -25.26 dB 30,000 MHz 1,000 GHz 1.000 MHz 512.98601 MHz -50.36 dBm -25.36 db
1.000 GHz 2,475 GHz 1.000 MHz 2.12643 GHz -50.19 dBm -25.19 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.14265 GHz -50.19 dBm -25.19 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.9836% GHz -49.62 dBm -24.62 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.96190 GHz -48.56 dBm -24.56 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86777 GHz -44.53 dBm -19.53 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.87777 GHz -44.67 dBm -19.67 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.75179 GHz -47.27 dBm -22,27 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.74979 GHz -47.,22 dBm -22.22 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.80627 GHz -45.89 dBm -20.85 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.79128 GHz -46.09 dBm -21.05 db
14.000 GHz 18.000 GHz 1.000 MHz 15.75353 GHz -42.49 dBm -17.49 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.70604 GHz -42.,35 dBm -17.35 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.92264 GHz -43,46 dBm -18.46 db 18.000 GHz 27,000 GHz 1.000 MHz 12.90514 GHz -43.60 dBm -18.60 d&
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 913.47076 MHz -50.25 dBm -25.25 dB 30,000 MHz 1,000 GHz 1.000 MHz 919.28786 MHz -50.23 dBm -25.23 dB&
1.000 GHz 2,475 GHz 1.000 MHz 2.14920 GHz -50.24 dBm -25.24 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.47371 GHz -50.11 dBm -25.11 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.87230 GHz -49.70 dBm -24.70 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.97871 GHz -48.56 dBm -24.56 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87577 GHz -44.71 dBm -19.71 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.85227 GHz -44.71 dBm -19.71 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.74479 GHz -47.12 dBm -22,12 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.74779 GHz -47.,23 dBm -22.23 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.76978 GHz -45.94 dBm -20.94 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.78128 GHz -45.39 dBm -20.85 db
14.000 GHz 18.000 GHz 1.000 MHz 15.73203 GHz -42.24 dBm -17.24 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.74053 GHz -42.,40 dBm -17.40 dB
18.000 GHz 27.000 GHz 1.000 MHz 12.21514 GHz -43,57 dBm -18.57 dB 18.000 GHz 27,000 GHz 1.000 MHz 12.91614 GHz -43,59 dBm -18.59 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs |
30.000 MHz 1.000 GHz 1.000 MHz 509.10785 MHz -50.32 dbm -25.32 dB 30,000 MHz 1,000 GHz 1.000 MHz 920.25737 MHz -50.36 dBm
1.000 GHz 2,475 GHz 1.000 MHz 2.10026 GHz -50.41 dBm -25.41 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.13823 GHz -50.34 dBm
2,715 GHz 3.000 GHz 1.000 MHz 2.89680 GHz -49.82 dBm -24.82 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.99651 GHz -48.37 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.86377 GHz -44.50 dBm -19.50 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.88026 GHz -44.67 dBm
7.000 GHz 10,000 GHz 1.000 MHz 9.74779 GHz -47.12 dBm -22,12 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.76179 GHz -47.17 dBm
10.000 GHz 14.000 GHz 1.000 MHz 13.75578 GHz -45.93 dbm -20.93 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.72178 GHz -45,93 dBm
14.000 GHz 18.000 GHz 1.000 MHz 15.74403 GHz -42.40 dBm -17.40 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.72453 GHz -42.,24 dBm
18.000 GHz 27.000 GHz 1.000 MHz 12.93814 GHz -43,53 dBm -18.52 dB 18.000 GHz 27,000 GHz 1.000 MHz 192.92664 GHz -43,64 dBm
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Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 943.52574 MHz -50.20 dBm -25.20 dB 30,000 MHz 1,000 GHz 1.000 MHz 947.88856 MHz -50.12 dBm -25.12 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.14450 GHz -50.35 dBm -25.35 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.14892 GHz -50.17 dBm -25.17 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.89295 GHz -49.62 dBm -24.62 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.99480 GHz -48.55 dBm -24.65 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87427 GHz -44.54 dBm -19.54 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.61980 GHz -44.55 dBm -19.55 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.78379 GHz -47.10 dBm -22,10 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.73429 GHz -46.,92 dBm -21.92 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.75828 GHz -45.82 dBm -20.82 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.79078 GHz -45.96 dBm -20.96 db
14.000 GHz 18,000 GHz 1.000 MHz 15.73153 GHz -42.36 dBm -17.36 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.73053 GHz -42,30 dBm -17.30 d&
18.000 GHz 27.000 GHz 1.000 MHz 15.8101% GHz -43.61 dBm -18.61 dB 18.000 GHz 27,000 GHz 1.000 MHz 15.52514 GHz -43.66 dBm -18.66 db
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs |
30.000 MHz 1.000 GHz 1.000 MHz 973.58071 MHz -50.26 dBm -25.26 dB 30.000 MHz 1,000 GHz 1.000 MHz 925.10495 MHz -50.29 dBm
1.000 GHz 2.475 GHz 1.000 MHz 2.12680 GHz2 =50.34 dBm -25.34 dB 1.000 GHz 2,475 GH2 1.000 MHz 2.13049 GHz =50.18 dBm
2.715 GHz 3.000 GHz 1.000 MHz 2.96133 GHz 49,57 dBm -24.57 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.99110 GHz -49,57 dém
3.000 GHz 7.000 GHz 1.000 MHz 6.98775 GHz -44.30 dBm -19.30 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88676 GHz -44.57 dBm
7.000 GHz 10,000 GHz 1.000 MHz 9.75179 GHz -47,17 dBm -22,17 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.73529 GHz -47.10 dBm
10.000 GHz 14.000 GHz 1.000 MHz 13.75828 GHz -46.01 dBm -21.01 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.76178 GHz -45.68 dBm
14.000 GHz 18.000 GHz 1.000 MHz 15.74153 GHz -42.50 dBm -17.50 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.70604 GHz -42,33 dBm
18.000 GHz 27.000 GHz 1.000 MHz 19.91914 GHz -43.58 dBm -18.58 db 18.000 GHz 27,000 GHz 1.000 MHz 25.73632 GHz -43.70 dBm
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 89117121 MHz -50.12 dBm -25.12 db 30,000 MHz 1,000 GHz 1.000 MHz 960.00750 MHz -50.23 dém -25.23 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.158777 GHz -50.26 dBm -25.26 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.14818 GHz -50.38 dBm -25.38 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.71578 GHz -48.00 dBm -23.00 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.71664 GHz -49,31 dBm -24,31 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87427 GHz -44.38 dBm -19.38 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89826 GHz -44.66 dBm -19.66 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.79478 GHz -47,37 dBm -22,37 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.75979 GHz -47.09 dBm -22.09 dB&
10.000 GHz 14.000 GHz 1.000 MHz 13.77078 GHz -46.08 dBm -21.08 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.76128 GHz -45.93 dBm -20.93 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.73303 GHz -42.53 dBm -17.53 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.72503 GHz -42,33 dBm -17.33 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.91114 GHz -43.57 dBm -18.57 db 18.000 GHz 27,000 GHz 1.000 MHz 19.93214 GHz -43,59 dBém -18.59 d&
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Start 30.0 MHz 56008 pts Stop 27.0 GHz | (| Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 942.07146 MHz -50.42 dBm -25.42 dB 30.000 MHz 1.000 GHz 1.000 MHz 877.11394 MHz -50.26 dBm -25.26 dB
1.000 GHz 2.475 GHz 1.000 MH2 2.15593 GHz -50.40 dBm -25.40 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.14229 GHz -50.36 dBm -25.36 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.99224 GHz -49.43 dBm -24.43 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.99793 GHz -49.53 dBm -24.53 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.76828 GHz -44.62 dBm -19.62 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.68376 GHz -44.45 dBm -19.45 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.74070 GHz -47.10 dBm -22,19 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.72730 GHz -47.23 dBm -22.23 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.77678 GHz -45.83 dBm -20.83 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.73828 GHz -45.04 dBm -21.04 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.74103 GHz -42.28 dBm -17.28 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.74053 GHz -42.34 dBm -17.34 d&
18.000 GHz 27.000 GHz 1.000 MHz 25.72182 GHz -43,50 dBm -18.59 dB 18.000 GHz 27,000 GHz 1.000 MHz 12.91614 GHz -43,34 dBm -18.34 d&
{ 1 J L] ( )t J L]

Date: 6 AUG 2019 19:19:06

Date: 6 AUG.2018 19:20:01

Highest Channel / 64QAM

Ref Level 0.00 dBm Offset 9.22 de
SGL Count 100/100

Mode Auto Sweep

heck PARS
______ LINE_ABS
-70 dBm
-80 dBm
-a0 d8
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
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30.000 MHz 1.000 GHz 1.000 MHz 876.62919 MHz -49.97 dBm -24.97 db
1.000 GHz 2.475 GHz 1.000 MHz 2.08256 GHz -50.38 dBm -25.38 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.99494 GHz -49.71 dBm -24.71 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85077 GHz -44.51 dBm -19.51 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.74170 GHz -46.96 dBm -21,96 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.76878 GHz -45.83 dBm -20.83 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.74603 GHz -42.28 dBm -17.28 dB
18.000 GHz 27.000 GHz 1.000 MHz 12.21214 GHz -43,47 dBm -18.47 dB
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LTE Band 41/ 10MHz
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 960.49225 MHz -50.20 dBm -25.20 dB 30.000 MHz 1.000 GHz 1.000 MHz 938.67816 MHz -50.26 dBm -25.26 dB
1.000 GHz 2.475 GHz 1.000 MH2 2.08625 GHz -50.09 dBm -25.00 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.16519 GHz -50.33 dém -25.33 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.99623 GHz -49.69 dBm -24.69 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.97799 GHz -49.79 dBm -24.79 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86927 GHz -44.64 dBm -19.64 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.68776 GHz -44.59 dBm -19.59 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.74020 GHz -47,23 dBm -22,23 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.73779 GHz -47.06 dBm -22.06 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.80727 GHz -45.87 dBm -20.87 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.79378 GHz -46.02 dBm -21.02 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.73153 GHz -42.45 dBm -17.45 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.72703 GHz -42.32 dBm -17.32 d&
18.000 GHz 27.000 GHz 1.000 MHz 20.04764 GHz -43,43 dBm -18.43 db 18.000 GHz 27,000 GHz 1.000 MHz 19.94264 GHz -43,54 dBm -18.54 d&
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30.000 MHz 1.000 GHz 1.000 MHz 887.77861 MHz -50.19 dBm -25.19 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.15482 GHz -50.25 dBm -25.25 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.97358 GHz -49.69 dBm -24.69 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.83127 GHz -44.75 dBm -19.75 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.74720 GHz -47.12 dBm -22,12 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.75328 GHz -45.93 dBm -20.93 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.73103 GHz -42.59 dBm -17.50 dB
18.000 GHz 27.000 GHz 1.000 MHz 12.21414 GHz -43.66 dBm -18.66 dB
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Ref Level 0.00 dBm
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 897.95852 MHz -50.17 dBm -25.17 dB 30.000 MHz 1.000 GHz 1.000 MHz 963.88556 MHz -50.13 dBm -25.13 dB
1.000 GHz 2.475 GHz 1.000 MH2 2.11832 GHz -50.36 dBm -25.36 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.14192 GHz -50.47 dBm -25.47 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.87016 GHz -49.73 dBm -24.73 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.99551 GHz -49.70 dBm -24.70 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88176 GHz -44.52 dBm -19.52 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.83227 GHz -44.46 dBm -19.46 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.75670 GHz -47.27 dBm -22,27 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.74620 GHz -47.10 dBm -22.10 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.98125 GHz -46.02 dBm -21.02 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.76078 GHz -45.88 dBm -20.68 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.73603 GHz -42.37 dBm -17.37 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.73003 GHz -42.61 dBm -17.61 dB
18.000 GHz 27.000 GHz 1.000 MHz 12.21664 GHz -43.56 dBm -18.56 dB 18.000 GHz 27,000 GHz 1.000 MHz 192.02764 GHz -43,51 dBém -18.51 dB
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Rangelow | RangeUp | REW | Freguency Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 863.38831 MHz -50.36 dBm -25.36 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.12975 GHz -50.42 dBm -25.42 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.99153 GHz -49.53 dBm -24.53 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87877 GHz -44.32 dBm -19.32 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.75370 GHz -47.02 dBm -22.02 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.77928 GHz -46.04 dBm -21.04 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.73703 GHz -42.34 dBm -17.34 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.93264 GHz -43.25 dBm -18.25 dB
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 922.68116 MHz -50.05 dBm -25.05 dB 30.000 MHz 1.000 GHz 1.000 MHz 904.74513 MHz -50.28 dBm -25.28 dB
1.000 GHz 2.475 GHz 1.000 MH2 2.12607 GHz -50.43 dBm -25.43 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.14118 GHz -50.38 dBm -25.38 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.99409 GHz -49.53 dBm -24.53 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.99409 GHz -49.59 dBm -24.59 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88426 GHz -44.65 dBm -19.65 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86677 GHz -44.61 dBm -19.61 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.75220 GHz -47.18 dBm -22,18 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.75879 GHz -47.02 dBm -22.02 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.77578 GHz -45.91 dBm -20.91 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.98375 GHz -46.08 dBm -21.08 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.74853 GHz -42.39 dBm -17.30 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.71404 GHz -42.60 dBm -17.60 dB
18.000 GHz 27.000 GHz 1.000 MHz 12.93864 GHz -43.72 dBm -18.72 db 18.000 GHz 27,000 GHz 1.000 MHz 19.03464 GHz -43,60 dBém -18.60 d&
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30.000 MHz 1.000 GHz 1.000 MHz 979.88256 MHz -50.09 dBm -25.09 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.11722 GHz -50.48 dBm -25.48 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.71521 GHz -49.39 dBm -24.39 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88776 GHz -44.65 dBm -19.65 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.77220 GHz -47.18 dBm -22,18 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.76328 GHz -46.06 dBm -21.08 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.71404 GHz -42.22 dBm -17.22 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.23564 GHz -43,59 dBm -18.59 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 979.88256 MHz -52,48 dBm -39.48 dB 30,000 MHz 1,000 GHz 1.000 MHz 910.56222 MHz -52,62 dem -39.62 di
1.000 GHz 1,700 GHz 1.000 MHz 1.69878 GHz -49.46 dBm -36.46 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69878 GHz -50.31 dBm -37.31 d8
1,790 GHz 3,000 GHz 1.000 MHz 2.97722 GHz -52,25 dBm -39,25 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,09657 GHz -52,19 dBm -30,19 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.42071 GHz 46,56 dBm -33.56 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.87493 GHz -47.,05 dBm -34.05 db
9.000 GHz 13.000 GHz 1.000 MHz 12.80727 GHz -48.65 dBm -35.65 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.69379 GHz -48.48 dBm -35.48 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72123 GHz -44.65 dBm -31.65 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.75706 GHz -44.61 dBm -31.61dB
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Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 802.80610 MHz -52,64 dBm -39.64 dB 30,000 MHz 1,000 GHz 1.000 MHz 883.41579 MHz -52.54 dBm -39.54 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.64070 GHz -53.49 dBm -40.49 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.65645 GHz -53.14 dBm -40.14 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.99778 GHz -52,14 dBm -39,14 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.09738 GHz -51.31 dBm -38.81 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.88693 GHz -46.99 dbm -33.95 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.85393 GHz -47,04 dBm -34.04 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69879 GHz -48.51 dBm -35.51 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.70829 GHz -48.,63 dBm -35.63 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72040 GHz -44.63 dBm -31.63 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.74123 GHz -44.60 dBm -31.60 d&
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30,000 MHz 1,000 GHz 1.000 MHz 93092204 MHz -52,52 dBm -39.52 dB 30,000 MHz 1,000 GHz 1.000 MHz 912.50125 MHz -52,68 dem -39.68 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69598 GHz -53.46 dBm -40.46 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.64000 GHz -53.33 dBm -40.33 dB
1,790 GHz 3,000 GHz 1.000 MHz 1,79020 GHz -49,50 dBm -36,50 dB 1,790 GHz 3,000 GHz 1.000 MHz 1.79060 GHz -49,28 dBm -36.28 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.84743 GHz -47.03 dBm -34.03 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.86593 GHz -47.09 dBm -34,09 db
9.000 GHz 13.000 GHz 1.000 MHz 12.70379 GHz -48.61 dBm -35.61 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.69529 GHz -48,47 dBm -35.47 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.73373 GHz -44.60 dBm -31.69 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.75456 GHz -44.61 dBm -31.61dB
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Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 944,49525 MHz -52.38 dBm -39.38 dB 30,000 MHz 1,000 GHz 1.000 MHz 967.15382 MHz -52.63 dBm -39.63 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -49.76 dBm -36.76 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -50.81 dBm -37.81 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.99698 GHz -52,26 dBm -39,26 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,08206 GHz -52,15 dBm -30,15 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.86343 GHz -46.79 dbm -33.79 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.85993 GHz -47.06 dBm -34.06 db
9,000 GHz 13,000 GHz 1.000 MHz 12.72028 GHz -48,64 dBm -35.64 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.69279 GHz -48,53 dBm -35.53 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.75665 GHz -44.67 dBm -31.67 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.73290 GHz -44.70 dBm -31.70 db
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LTE Band 66 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM
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Ref Level 0,00 dBm  Offset 5.80 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 5.80 db Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 887.77861 MHz -52,69 dBm -39.60 dB 30,000 MHz 1,000 GHz 1.000 MHz 893.11084 MHz -52.74 dBm -39.74 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.50952 GHz -53.62 dBm -40.62 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68723 GHz -53.36 dBm -40.36 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.82925 GHz -52,11 dBm -39,11 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,00204 GHz -51.88 dBm -38,88 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.87893 GHz -47.06 dBm -34.06 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.85893 GHz -47.02 dBm -34,02 db
9.000 GHz 13.000 GHz 1.000 MHz 12.70429 GHz -48.60 dBm -35.60 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.63980 GHz -48.76 dBm -35.76 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72331 GHz -44,74 dBm -31.74 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.74415 GHz -44.66 dBm -31.66 d&
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 936.25437 MHz -52,47 dBm -39.47 dB 30,000 MHz 1,000 GHz 1.000 MHz 94110185 MHz -52,63 dem -39.63 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.66729 GHz -53.37 dBm -40.37 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.65400 GHz -53.48 dBm -40.48 dB
1,790 GHz 3,000 GHz 1.000 MHz 1,79020 GHz -49,13 dBm -36,13 dB 1,790 GHz 3,000 GHz 1.000 MHz 1.79020 GHz -49,52 dBm -36.52 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.88993 GHz 46,95 dBm -33.95 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.84743 GHz -47.03 dBm -34,03 db
9.000 GHz 13.000 GHz 1.000 MHz 12.70229 GHz -48.77 dBm -35.77 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.68729 GHz -48.77 dBm -35.77 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.72456 GHz -44,74 dBm -31.74 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.73165 GHz -44.73 dBm -31.73 dB
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LTE Band 66 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 966.30935 MHz -52,71 dBm -39.71 dB 30,000 MHz 1,000 GHz 1.000 MHz 880.99200 MHz -52,51 dem -39.51 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69948 GHz -51.72 dBm -38.72 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -51.89 dBm -38.89 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.97278 GHz -52,25 dBm -39,25 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,06512 GHz -52,04 dBm -30,04 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85543 GHz -47.03 dBm -34.03 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.88543 GHz -47.19 dBm -34,19 db
9.000 GHz 13.000 GHz 1.000 MHz 12.65679 GHz -48.75 dBm -35.75 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.71579 GHz -48.62 dBm -35.62 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72790 GHz -44,75 dBm -31.75 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.74040 GHz -44.32 dBm -31.82 d&
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Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 930.43728 MHz -52,58 dBm -39.58 dB 30,000 MHz 1,000 GHz 1.000 MHz 914.44028 MHz -52,70 dem -39,70 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.66764 GHz -53.41 dBm -40.41 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.65120 GHz -53.37 dBm -40.37 dB
1,790 GHz 3,000 GHz 1.000 MHz 2,98770 GHz -52,28 dBm -39,28 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,04779 GHz -52,29 dBm -30,29 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.87043 GHz -47.05 dBm -34.05 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.88193 GHz -47.17 dBm -34,17 db
9.000 GHz 13.000 GHz 1.000 MHz 12.70729 GHz -48.68 dBm -35.68 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.70129 GHz -48.54 dBm -35.54 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.74790 GHz -44.65 dBm -31.65 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.73331 GHz -44.77 dBm -31.77 dB
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SPORTON LAB.
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LTE Band 66 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM
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Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 927.52874 MHz -52,46 dBm -39.46 dB 30,000 MHz 1,000 GHz 1.000 MHz 895.53473 MHz -52.80 dBm -39.80 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66338 GHz -53.68 dBm -40.66 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.67429 GHz -53.52 dBm -40.52 dg
1,790 GHz 3,000 GHz 1.000 MHz 1.79020 GHz -50,83 dBm -37.82 dB 1,790 GHz 2,000 GHz 1.000 MHz 1.79020 GHz -51,03 dBm -38.03 d&
3.000 GHz 5.000 GHz 1.000 MHz 6.86443 GHz -47.15 dBm -34.15 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.67093 GHz -47.10 dBm -34.10 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.71779 GHz -48.84 dBm -35.84 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65979 GHz -48.,49 dBm -35.49 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.74956 GHz -44.50 dBm -31.50 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.71957 GHz -44.77 dBm -31.77 dB
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 932.86107 MHz -52,80 dBm -39.80 dB 30,000 MHz 1,000 GHz 1.000 MHz 939.64768 MHz -52.52 dBm -39.52 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69388 GHz -50.19 dBm -37.19 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69318 GHz -52.66 dBm -39.66 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.98125 GHz -52,37 dBm -39,37 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.09133 GHz -52.,05 dBm -39.05 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99942 GHz -47.11 dBm -34.11 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.86043 GHz -47.23 dBm -34.23 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.71329 GHz -48,78 dBm -35.78 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.71179 GHz -48,57 dBm -35.57 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.73165 GHz -44.98 dBm -31.98 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.71540 GHz -44.65 dBm -31.65 db
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LTE Band 66 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM
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Ref Level 0,00 dBm  Offset 5.80 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 5.80 db Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 93092204 MHz -52,59 dBm -39.50 dB 30,000 MHz 1,000 GHz 1.000 MHz 854.81509 MHz -52.44 dBm -39.44 db
1.000 GHz 1,700 GHz 1.000 MHz 1.63476 GHz -53.56 dBm -40.56 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.64840 GHz -53.38 dBm -40.38 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.98044 GHz -52,22 dBm -39,22 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,07883 GHz -52,26 dBm -30,26 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85043 GHz -47.20 dBm -34.20 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.86343 GHz -47.15 dBm -34,15 db
9.000 GHz 13.000 GHz 1.000 MHz 12.69529 GHz -48.80 dBm -35.80 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.69579 GHz -48.56 dBm -35.56 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72998 GHz -44,77 dBm -31.77 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.74665 GHz -44.36 dBm -31.86 d&
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 944,49525 MHz -52,58 dBm -39.58 dB 30,000 MHz 1,000 GHz 1.000 MHz 912.98601 MHz -52.48 dBm -39.48 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.59698 GHz -53.39 dBm -40.39 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.65715 GHz -53.51 dBm -40.51 dB
1,790 GHz 3,000 GHz 1.000 MHz 1,79020 GHz -51,74 dBm -38,74 dB 1,790 GHz 3,000 GHz 1.000 MHz 1.79020 GHz -51,72 dBm -38,72 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.83943 GHz -47.14 dBm -34.14 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.85493 GHz -47.14 dBm -34.14 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70379 GHz -48.60 dBm -35.60 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.68879 GHz -48.52 dBm -35.52 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.75040 GHz -44,75 dBm -31.75 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.73415 GHz -44,72 dBm -31.72 dB
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LTE Band 66 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 5.80 d8 Mode Auto Sweep

Ref Level 0.00 dBém
SGL Count 100/100

Offset 5.20 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit thnrk PAES Limit PaES
-10 ddfR—FEURIQUS |INE_ARS PARS _1p diBe INE_ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
-40 dB -40 dBm
—_— o - e || I ) e Ao v
3 ot
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 909.10795 MHz -52,62 dBm -39.62 dB 30,000 MHz 1,000 GHz 1.000 MHz 938.19340 MHz -52.76 dBm -39.76 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69808 GHz -45.63 dBm -32.63 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69773 GHz -47.50 dBm -34.50 dB
1,790 GHz 3,000 GHz 1.000 MHz 2,97601 GHz -52,37 dBm -39,37 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,08972 GHz -52,15 dBm -30,15 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.83843 GHz -47.14 dBm -34.14 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.86043 GHz -47.05 dBm -34.05 db
9.000 GHz 13.000 GHz 1.000 MHz 12.69779 GHz -48.62 dBm -35.62 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.26947 GHz -48.78 dBm -35.78 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72956 GHz -44.85 dBm -31.85 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.73581 GHz -44.78 dBm -31.78 dB
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Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 942,55622 MHz -52,52 dBm -39.52 dB 30,000 MHz 1,000 GHz 1.000 MHz 915.89455 MHz -52,39 dem -39,39 de
1.000 GHz 1,700 GHz 1.000 MHz 1.69353 GHz -53.34 dBm -40.34 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.65190 GHz -53.56 dBm -40.56 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.98327 GHz -52,10 dBm -39,10 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.06149 GHz -52,33 dBm -30,33 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.47671 GHz -45.88 dBm -32.88 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.88193 GHz -47.04 dBm -34.04 db
9.000 GHz 13.000 GHz 1.000 MHz 12.68029 GHz -48.84 dBm -35.84 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64529 GHz -48.73 dBm -35.73 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.74581 GHz -44.85 dBm -31.85 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.73665 GHz -44.91 dBm -31.91 dB
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FCC RF Test Report

Report No. : FG932901-02B

LTE Band 66 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM
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Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 863.41579 MHz -52,73 dBm -39.73 dB 30,000 MHz 1,000 GHz 1.000 MHz 881.47676 MHz -52.50 dBm -39.60 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65785 GHz -53.64 dBm -40.64 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.62881 GHz -53.58 dBm -40.58 dg
1,790 GHz 3,000 GHz 1.000 MHz 1.79262 GHz -39,67 dBm -26.67 dB 1,790 GHz 2,000 GHz 1.000 MHz 1.79262 GHz -39,72 dBm -26.72 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.53171 GHz -46.82 dBm -33.82 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.67493 GHz -46.99 dBm -33.95 db
9.000 GHz 13.000 GHz 1.000 MHz 12.69029 GHz -48.77 dBm -35.77 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.68329 GHz -48.55 dBm -35.55 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72331 GHz -44,76 dBm -31.76 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.72373 GHz -44.31 dBm -31.81 dB
- m— e
L VA J - L JL 4 ‘

Dater 7 AUG 2019 04:17:54

Date: 7 AUG.201S 04:18:29

LTE Band 66 / 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

E n e pe -
Ref Level 0.00 dem  Offset 5.80 d8 Mode Auto Sweep Ref Level 0,00 dém  Offset 5.80 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 dB -40 dBm
50 dem—s ] nn o ff|| IS ) ] = —
-60 dBm
-70 dBm
-0 dBm
-00 der -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 849,48276 MHz -52,69 dBm -39.69 dB 30,000 MHz 1,000 GHz 1.000 MHz 921.22689 MHz -52.78 dBm -39.78 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69318 GHz -49.80 dBm -36.80 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69353 GHz -50.35 dBm -37.35 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.82320 GHz -51,93 dBm -38,93 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,09657 GHz -52,33 dBm -30,33 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85843 GHz -47.12 dBm -34.12 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.67793 GHz -47.01 dBm -34.01 dB
9,000 GHz 13,000 GHz 1.000 MHz 12.69779 GHz -48,61 dBm -35.61 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.66729 GHz -48,68 dBm -35.68 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.74831 GHz -44.72 dBm -31.72 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.73488 GHz -44.78 dBm -31.78 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG932901-02B

LTE Band 66 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

] =
E n E
Ref Level 0,00 dBm  Offset 5.80 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 5.80 db Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit thnrk PAES Limit PaES
-10 ddfR—FEURIQUS |INE_ARS PARS _1p diBe INE_ARS PAKS
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-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 937.22389 MHz -52,69 dBm -39.60 dB 30,000 MHz 1,000 GHz 1.000 MHz 902.32134 MHz -52.75 dBm -39.75 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.65400 GHz -53.34 dBm -40.34 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -53.05 dBm -40.05 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.97480 GHz -51,78 dBm -38,78 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,08085 GHz -52,26 dBm -30,26 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.47221 GHz 46,54 dBm -33.54 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.87743 GHz -47.04 dBm -34.04 db
9.000 GHz 13.000 GHz 1.000 MHz 12.68479 GHz -48.67 dBm -35.67 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.70679 GHz -48.74 dBm -35.74 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.71832 GHz -44,77 dBm -31.77 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.75081 GHz -44.35 dBm -31.85 dB
m—
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Highest Channel / QPSK

Highest Channel / 16QAM
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Ref Level 0.00 dem  Offset 5.80 dg Mode Auto Sweep Ref Level 0.00 dem Offset 5.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk (33
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
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-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 865.96452 MHz -52.66 dBm -39.66 dB 30,000 MHz 1,000 GHz 1.000 MHz 925.58971 MHz -52.70 dBm -39.70 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.64105 GHz -53.58 dBm -40.58 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.65820 GHz -53.12 dBm -40.12 dB
1,790 GHz 3,000 GHz 1.000 MHz 1.79706 GHz -39,89 dBm -26,80 dB 1,790 GHz 2,000 GHz 1.000 MHz 1.79101 GHz -35.20 dBm -22.20 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.88343 GHz -47.18 dBm -34.15 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.86993 GHz -47.08 dBm -34.08 db
9.000 GHz 13.000 GHz 1.000 MHz 12.68679 GHz -48.36 dBm -35.36 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.68579 GHz -48.75 dBm -35.75 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72873 GHz -44,73 dBm -31.73 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.74998 GHz -44.75 dBm -31.75 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG932901-02B

LTE Band 66 / 1.4AMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

o
v
Ref Level 0.00 dem  Offset 5.80 d& Mode Auto Sweep Ref Level 0.00 dem Offset 5.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit PaRS Limit
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 879.53773 MHz -52,56 dBm -39.56 dB 30,000 MHz 1,000 GHz 1.000 MHz 809.59270 MHz -52.64 dBm -39.64 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -51.18 dBm -38.16 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.58823 GHz -53.52 dBm -40.52 dg
1,790 GHz 3,000 GHz 1.000 MHz 2.98125 GHz -52,21 dBm -39,21 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.03609 GHz -52.21 dBm -39.21 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.98942 GHz -46.94 dBm -33.94 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.88593 GHz -47.,00 dBm -34.00 db
9.000 GHz 13.000 GHz 1.000 MHz 12.68429 GHz -48.62 dBm -35.62 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.69879 GHz -48.,58 dBm -35.58 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.74498 GHz -44,77 dBm -31.77 dBb 13.000 GHz 18,000 GHz 1.000 MHz 15.72706 GHz -44.35 dBm -31.85 dB
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Highest Channel / 64QAM
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Ref Level 0.00 dBm
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Offset 5.80 de Mode Auto Sweep

@1 AvgPwr
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 921.71164 MHz -52,67 dBm -39.67 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65295 GHz -53.40 dBm -40.40 dB
1,790 GHz 3,000 GHz 1.000 MHz 1.79020 GHz -50,46 dBm -37.46 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.84093 GHz -47.20 dBm -34.20 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.67929 GHz -48.45 dBm -35.45 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.71748 GHz -44.44 dBm -31.44 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG932901-02B

LTE Band 66 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

o
v
Ref Level 0.00 dem  Offset 5.80 d& Mode Auto Sweep Ref Level 0.00 dem Offset 5.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit PaRS Limit
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20 dB 20 dBm
30 d8 -30 dBm
-40 dg -40 dBm
5 L e " A | ot A it
s0d — = s M| 50 dBm =
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 920.61719 MHz -52.68 dBm -39.68 dB 30,000 MHz 1,000 GHz 1.000 MHz 926.07446 MHz -52.37 dBm -39.37 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -51.22 dBm -38.22 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69108 GHz -53.27 dBm -40.27 dg
1,790 GHz 3,000 GHz 1.000 MHz 2.97762 GHz -52,24 dBm -39,24 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.07601 GHz -52.,20 dBm -39.20 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.85343 GHz -47.02 dbm -34.02 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.88943 GHz -47.14 dBm -34.14 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70229 GHz -48.78 dBm -35.78 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.69879 GHz -48.,64 dBm -35.64 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.73873 GHz -44.56 dBm -31.56 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.74915 GHz -44 .41 dBm -31.41 dB
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Highest Channel / 64QAM

spectum ]

Ref Level 0.00 dBm Offset 5.80de
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@1 AvgPwr
Limit rwrk PARS
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 953.70565 MHz -52,55 dBm -39.55 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66029 GHz -53.49 dBm -40.49 dB
1,790 GHz 3,000 GHz 1.000 MHz 1.79020 GHz -50,07 dBm -37.07 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.70944 GHz -47.07 dBm -34.07 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69029 GHz -48.58 dBm -35.58 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.73373 GHz -44,55 dBm -31.55 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG932901-02B

LTE Band 66 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

o
v
Ref Level 0.00 dem  Offset 5.80 d& Mode Auto Sweep Ref Level 0.00 dem Offset 5.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit PaRS Limit
10 dBRE INE_ARS BAES 10 deRR INE_ABS
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 925.58971 MHz -52,63 dBm -39.63 dB 30,000 MHz 1,000 GHz 1.000 MHz 950.31234 MHz -52.59 dBm -39.55 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -52.66 dBm -39.66 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.67009 GHz -53.38 dBm -40.38 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.85344 GHz -52,27 dBm -39,27 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.09254 GHz -52,24 dBm -39.24 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.64545 GHz -47.13 dBm -34.13 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.96442 GHz -47.17 dBm -34.17 db
9.000 GHz 13.000 GHz 1.000 MHz 12.63780 GHz -48.76 dBm -35.76 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.67229 GHz -48,59 dBm -35.59 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72790 GHz -44.80 dBm -31.80 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.73415 GHz -44.55 dBm -31.55 dB
- m— e p—
L VA J - L JL 4 ‘

Dater 7 AUG 2019 03:24:21

Date: 7 AUG.2015 03:32:42

Highest Channel / 64QAM
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Ref Level 0.00 dBm Offset 5.80de

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 919.77261 MHz -52,84 dBm -39.84 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.63476 GHz -53.40 dBm -40.40 dB
1,790 GHz 3,000 GHz 1.000 MHz 1.79262 GHz -51.73 dBm -38,72 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.98342 GHz -47.18 dBm -34.18 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.68579 GHz -48.60 dBm -35.60 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72165 GHz -44,73 dBm -31.73 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG932901-02B

LTE Band 66 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 5.80 d8 Mode Auto Sweep

Ref Level 0.00 dBém
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Offset 5.20 d& Mode Auto Sweep
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Limit PaRS Limit
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 963.40080 MHz -52,78 dBm -39.78 dB 30,000 MHz 1,000 GHz 1.000 MHz 941.10185 MHz -52.70 dBm -39.70 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69318 GHz -52.85 dBm -39.85 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.63861 GHz -53.43 dBm -40.43 de
1,790 GHz 3,000 GHz 1.000 MHz 2.99980 GHz -52,31 dBm -39,31 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.05141 GHz -52.14 dBm -39.14 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.85393 GHz -47.15 dBm -34.15 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.88393 GHz -47.14 dBm -34.14 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.67979 GHz -48.82 dBm -35.82 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.72628 GHz -48.85 dBm -35.85 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.74081 GHz -44,74 dBm -31.74 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.73123 GHz -44.62 dBm -31.62 d&
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Ref Level 0.00 dBm
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 892.14143 MHz -52.32 dBm -39.32 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68443 GHz -53.25 dBm -40.25 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.99536 GHz -52,26 dBm -39,26 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.86743 GHz -47.10 dBm -34.10 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69179 GHz -48.62 dBm -35.62 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.74248 GHz -44.60 dBm -31.69 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG932901-02B

LTE Band 66 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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Ref Level 0.00 dem  Offset 5.80 d& Mode Auto Sweep Ref Level 0.00 dem Offset 5.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
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Limit PaRS Limit
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purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 862.08646 MHz -52,73 dBm -39.73 dB 30,000 MHz 1,000 GHz 1.000 MHz 968.24838 MHz -52.64 dBm -39.64 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69808 GHz -43.04 dBm -30.04 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.65260 GHz -53.21 dBm -40.21 dg
1,790 GHz 3,000 GHz 1.000 MHz 2.98528 GHz -51.82 dBm -38.82 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.04819 GHz -52,24 dBm -39.24 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.85743 GHz -47.21 dBm -34.21 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.86793 GHz -47,03 dBm -34.03 db
9.000 GHz 13.000 GHz 1.000 MHz 12.69029 GHz -48.71 dBm -35.71 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.69879 GHz -48.71 dBm -35.71 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.75081 GHz -44.61 dBm -31.61 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.71832 GHz -44.75 dBm -31.75 dB
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Ref Level 0.00 dBm
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 928.58301 MHz -52,75 dBm -39.75 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.67359 GHz -53.60 dBm -40.60 dB
1,790 GHz 3,000 GHz 1.000 MHz 1.79302 GHz -34,65 dBm -21,65 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.87543 GHz -46.93 dbm -33.93 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.72078 GHz -48.74 dBm -35.74 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72956 GHz -44.65 dBm -31.65 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG932901-02B

LTE Band 66 / 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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Ref Level 0.00 dem  Offset 5.80 d& Mode Auto Sweep Ref Level 0.00 dem Offset 5.80 d& Mode Auto Sweep
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@1 AvgPwr @1 AvgPwr
Limit PaRS Limit
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Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0039
40 Normal Voltage 0.0034
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0026
0 Normal Voltage 0.0040

-10 Normal Voltage 0.0011 PASS
-20 Normal Voltage 0.0042
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0036
20 Normal Voltage 0.0006
20 Battery End Point 0.0027

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0023
40 Normal Voltage 0.0032
30 Normal Voltage 0.0008
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0029
0 Normal Voltage 0.0032

-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0021
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0024
20 Battery End Point 0.0027

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0087
40 Normal Voltage 0.0077
30 Normal Voltage 0.0016
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0091
0 Normal Voltage 0.0068

-10 Normal Voltage 0.0026 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0073
20 Maximum Voltage 0.0022
20 Normal Voltage 0.0011
20 Battery End Point 0.0079

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0002
40 Normal Voltage 0.0020
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0017

-10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0015
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0000
20 Battery End Point 0.0018

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0001
40 Normal Voltage 0.0022
30 Normal Voltage 0.0047
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0046
0 Normal Voltage 0.0054

-10 Normal Voltage 0.0053 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0051
20 Normal Voltage 0.0056
20 Battery End Point 0.0011

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YD3

Page Number

1 A289 of A289

Report Issued Date : Sep. 05, 2019

Report Version




saronas. FCC RF Test Report

Report No. : FG932901-02B

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 12/ 10MHz / QPSK

Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (1T Limit Power loss Gam (HV)
(dB) (dBm) (dB) (dBi)
1400 -67.22 -13 -54.22 -74.19 1.58 10.70 H
2098 -62.37 -13 -49.37 -70.62 2.102 12.50 H
Lowest 2798 -63.18 -13 -50.18 -72.07 2.856 13.90 H
1399 -67.19 -13 -54.19 -74.16 1.58 10.70 \Y
2098 -59.22 -13 -46.22 -67.47 2.10 12.50 \%
2798 -63.43 -13 -50.43 -72.32 2.86 13.90 \%
1406 -56.44 -13 -43.44 -63.41 1.58 10.70 H
2110 -47.25 -13 -34.25 -55.50 2.102 12.50 H
Middle 2812 -63.10 -13 -50.10 -71.99 2.856 13.90 H
1406 -57.62 -13 -44.62 -64.59 1.58 10.70 \Y
2110 -47.24 -13 -34.24 -55.49 2.10 12.50 \%
2812 -63.13 -13 -50.13 -72.02 2.86 13.90 \%
1413 -66.89 -13 -53.89 -73.86 1.58 10.70 H
2120 -60.05 -13 -47.05 -68.30 2.102 12.50 H
Highest 2826 -62.66 -13 -49.66 -71.55 2.856 13.90 H
1414 -65.60 -13 -52.60 -72.57 1.58 10.70 \Y
2120 -59.86 -13 -46.86 -68.11 2.10 12.50 \%
2826 -63.23 -13 -50.23 -72.12 2.86 13.90 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 13 /5MHz / QPSK

Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galrl (HV)
(dB) (dBm) (dB) (dBi)
1554 -64.90 -13 -51.90 -67.53 1.09 5.87 H
2332 -53.07 -13 -40.07 -55.47 1.37 5.92 H
L owest 3108 -63.30 -13 -50.30 -67.19 1.64 7.68 H
1554 -65.01 -13 -52.01 -67.64 1.09 5.87 V
2332 -50.83 -13 -37.83 -53.23 1.37 5.92 \%
3108 -63.58 -13 -50.58 -67.47 1.64 7.68 \%
1560 -63.38 -42.15 -21.23 -66.01 1.09 5.87 H
2340 -47.05 -13 -34.05 -49.45 1.37 5.92 H
Middle 3120 -63.18 -13 -50.18 -67.07 1.64 7.68 H
1560 -63.32 -42.15 -21.17 -65.95 1.09 5.87 \%
2340 -44.00 -13 -31.00 -46.40 1.37 5.92 \%
3120 -63.21 -13 -50.21 -67.10 1.64 7.68 \%
1564 -64.38 -42.15 -22.23 -67.01 1.09 5.87 H
2346 -54.78 -13 -41.78 -57.18 1.37 5.92 H
Highest 3132 -63.47 -13 -50.47 -67.36 1.64 7.68 H
1564 -64.21 -42.15 -22.06 -66.84 1.09 5.87 \%
2346 -51.85 -13 -38.85 -54.25 1.37 5.92 \%
3132 -63.51 -13 -50.51 -67.40 1.64 7.68 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 13/ 10MHz / QPSK
Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (H)
(dB) (dBm) (dB) (dBi)
1556 -66.31 -13 -53.31 -68.94 1.09 5.87 H
2332 -51.66 -13 -38.66 -54.06 1.37 5.92 H
Middle 3108 -63.10 -13 -50.10 -66.99 1.64 7.68 H
1555 -66.28 -13 -53.28 -68.91 1.09 5.87 \%
2332 -50.68 -13 -37.68 -53.08 1.37 5.92 \%
3108 -63.28 -13 -50.28 -67.17 1.64 7.68 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 25/ 20MHz / QPSK

Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (1T Limit Power loss Galp (HV)
(dB) (dBm) (dB) (dBi)
3702 -56.37 -13 -43.37 -68.63 2.641 14.90 H
5553 -55.58 -13 -42.58 -67.44 2.94 14.80 H
Lowest 7404 -50.37 -13 -37.37 -60.14 3.39 13.16 H
3702 -55.07 -13 -42.07 -67.33 2.64 14.90 \%
5553 -54.39 -13 -41.39 -66.25 2.94 14.80 \%
7404 -49.97 -13 -36.97 -59.74 3.39 13.16 \%
3747 -51.66 -13 -38.66 -63.92 2.641 14.90 H
5620.5 -46.45 -13 -33.45 -58.31 2.94 14.80 H
Middle 7488 -50.04 -13 -37.04 -59.81 3.39 13.16 H
3747 -56.37 -13 -43.37 -68.63 2.64 14.90 \Y
5622 -51.98 -13 -38.98 -63.84 2.94 14.80 \%
7488 -49.59 -13 -36.59 -59.36 3.39 13.16 \%
3792 -55.77 -13 -42.77 -68.03 2.641 14.90 H
5688 -51.09 -13 -38.09 -62.95 2.94 14.80 H
Highest 7584 -50.15 -13 -37.15 -59.92 3.39 13.16 H
3792 -56.06 -13 -43.06 -68.32 2.64 14.90 \Y
5688 -52.13 -13 -39.13 -63.99 2.94 14.80 \%
7584 -49.65 -13 -36.65 -59.42 3.39 13.16 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 26 / 15MHz / QPSK

Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (1T Limit Power loss Galp (HV)
(dB) (dBm) (dB) (dBi)
1650 -59.28 -13 -46.28 -66.25 1.58 10.70 H
2474 -47.49 -13 -34.49 -55.74 2.102 12.50 H
L owest 3300 -64.49 -13 -51.49 -73.38 2.856 13.90 H
1650 -59.81 -13 -46.81 -66.78 1.58 10.70 \%
2474 -48.31 -13 -35.31 -56.56 2.10 12.50 \%
3300 -64.52 -13 -51.52 -73.41 2.86 13.90 \%
1660 -58.84 -13 -45.84 -65.81 1.58 10.70 H
2490 -44.74 -13 -31.74 -52.99 2.102 12.50 H
Middle 3318 -64.70 -13 -51.70 -73.59 2.856 13.90 H
1660 -59.11 -13 -46.11 -66.08 1.58 10.70 \Y
2490 -42.99 -13 -29.99 -51.24 2.10 12.50 \%
3318 -64.34 -13 -51.34 -73.23 2.86 13.90 \%
1670 -57.34 -13 -44.34 -64.31 1.58 10.70 H
2504 -47.36 -13 -34.36 -55.61 2.102 12.50 H
Highest 3336 -64.58 -13 -51.58 -73.47 2.856 13.90 H
1670 -56.86 -13 -43.86 -63.83 1.58 10.70 \Y
2504 -47.79 -13 -34.79 -56.04 2.10 12.50 \%
3336 -64.43 -13 -51.43 -73.32 2.86 13.90 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 41/ 20MHz / QPSK

Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (1T Limit Power loss Galp (HV)
(dB) (dBm) (dB) (dBi)
4992 -58.91 -25 -33.91 -69.12 3.03 13.24 H
7492 -58.51 -25 -33.51 -67.96 3.56 13.01 H
L owest 9990 -58.12 -25 -33.12 -67.64 3.92 13.44 H
4992 -58.56 -25 -33.56 -68.77 3.03 13.24 \%
7492 -58.37 -25 -33.37 -67.82 3.56 13.01 \%
9990 -58.78 -25 -33.78 -68.30 3.92 13.44 \%
5168 -61.43 -25 -36.43 -71.64 3.03 13.24 H
7752 -48.25 -25 -23.25 -57.70 3.56 13.01 H
Middle 10340 -58.83 -25 -33.83 -68.35 3.92 13.44 H
5168 -61.79 -25 -36.79 -72.00 3.03 13.24 \Y
7752 -51.29 -25 -26.29 -60.74 3.56 13.01 \%
10340 -58.44 -25 -33.44 -67.96 3.92 13.44 \%
5344 -54.03 -25 -29.03 -64.24 3.03 13.24 H
8012 -54.61 -25 -29.61 -64.06 3.56 13.01 H
Highest 10683 -57.73 -25 -32.73 -67.25 3.92 13.44 H
5340 -56.28 -25 -31.28 -66.49 3.03 13.24 \Y
8012 -52.70 -25 -27.70 -62.15 3.56 13.01 \%
10683 -57.35 -25 -32.35 -66.87 3.92 13.44 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 66 / 20MHz / QPSK

Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (1T Limit Power loss Galp (HV)
(dB) (dBm) (dB) (dBi)
3423 -57.99 -13 -44.99 -68.73 2.604 13.34 H
5133 -42.11 -13 -29.11 -52.62 3.011 13.52 H
L owest 6840 -53.58 -13 -40.58 -63.78 3.271 13.47 H
3423 -59.07 -13 -46.07 -69.81 2.604 13.34 \%
5133 -41.51 -13 -28.51 -52.02 3.011 13.52 \%
6840 -52.97 -13 -39.97 -63.17 3.271 13.47 \%
3471 -60.30 -13 -47.30 -71.04 2.604 13.34 H
5208 -43.90 -13 -30.90 -54.41 3.011 13.52 H
Middle 6948 -52.13 -13 -39.13 -62.33 3.271 13.47 H
3471 -60.35 -13 -47.35 -71.09 2.604 13.34 \Y
5208 -55.66 -13 -42.66 -66.17 3.011 13.52 \%
6948 -51.99 -13 -38.99 -62.19 3.271 13.47 \%
3522 -59.63 -13 -46.63 -70.37 2.604 13.34 H
5283 -40.16 -13 -27.16 -50.67 3.011 13.52 H
Highest 7044 -50.72 -13 -37.72 -60.92 3.271 13.47 H
3522 -60.07 -13 -47.07 -70.81 2.604 13.34 \Y
5283 -40.31 -13 -27.31 -50.82 3.011 13.52 \%
7044 -50.69 -13 -37.69 -60.89 3.271 13.47 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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Appendix D. Reference Report

Please refer to Sporton report number FG932901B which is issued separately.
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